
A Manual on Mine Water
Treatment and Management

Practices in South Africa

APPENDIX
Volume 2

Coal Mine Site Visit

W Pulles • D Howie • D Otto • J Easton

Report to the Water Research Commission

by the

Chamber of Mines of SA

WRC Report No 527/2/96



Disclaimer

This report emanates from a project financed by the Water Research Commission (WRC) and is
approved for publication. Approval does not signify that the contents necessarily reflect the views
and policies of the WRC or the members of the project steering committee, nor does mention of
trade names or commercial products constitute endorsement or recommendation for use.

Vry waring

Hierdie verslag spruit voort uit 'n navorsingsprojek wat deur die Waternavorsingskommissie
[...]
Water discharged from Dixon Shaft into pollution control
dam
Water in Dixon upper pollution control dam
Water in Dixon lower pollution control dam
Rietspruit discharging from wetland upstream of lime
feeder
Rietspruit downstream of lime feeder
Evaporation dam below old Alfred opencast spoils
dump
Rietspruit at crossing with Nongoma road
Hlabamasoka River at crossing with Nonqoma road
Central Shaft Hospital stream above dump in
watercourse
Central Shaft Hospital stream 15m below dump in
watercourse
Seepage from dump in Hospital stream watercourse
Uncontaminated stream next to Central Shaft
Limed discharge from Central Shaft
Seepage from Central dump in watercourse
Stream below East Shaft opencast
Mountain spring water to East Shaft hostel complex
Seepage from dump below shooting range at Central
Shaft
Tshoba River at crossing with road to Vryheid (next day)

PH
3.90
3.06
3.08
6.45
2.97
7.45
5.85
5.46
2.82
2.78
3.15
2.85
2.63
5.30
2.78
5.70

4.70
4.20
3.02

11.90
3.02

7.35
5.10
4.70

3.40

2.80
6.30
8.30
2.70
5.80
6.30
2.20

6.10

Cond.
198
334
407
500
550
205
421
479
488
404
102
330
675
145
495
392

266
170
510

960
335

98
150
62

100

277
8
112
620
12
2
1050

205

33S3S HESSE
SITE VISIT REPORT - ALHA ANTHRACITE



MANUAL ON MINE WATER TREATMENT AND MANAGEMENT PRACTICES - APPENDIX VOLUME 2 i 1.15

Appendix B - List of photographs taken during the site visit.

During the site visit, a number of photographs were taken at various locations
on the mine. The following is a list of the photographs taken:

Photograph No
1
2,3.4
5

6
7
8
9
10
11
12
13
14
15
16
17

18
19
20
21
22
23
24
25
26
27

Description
Clean stormwater drain alonqside plant dump
Evaporation ponds and slurry discard dump
No. 2 silt trap showing discharge from pump abstracting from
evaporation dam
Central drain from plant into silt trap 2
Silt trap 2 overflow into evaporation dam
Tshoba River upstream of effluent discharge point
Tshoba River downstream of effluent discharge point
Lime plant discharge to Tshoba River
View downstream of evaporation dam
Coal stockpile next to stormwater drain
Lime plant treating silt trap return water
Slurry ponds
Blesbok shaft - showing seepage at footwail
Old Alfred adit at Dixon Shaft
Dixon Shaft pollution control dams (lower dam returns water
to Shaft)
Seepage throuqh pollution control dams
Lime feeder in Rietspruit at Dixon Shaft
Rietspruit downstream of lime feeder
Alpha Central Shaft from valley bottom
Alpha Central Shaft from loading bin below
Seepage from Central dump
East Shaft above opencast pits
Central sewage treatment plant
Discard in water course below shooting range
Workshops adjacent to clean storm water drain

I M F
SITE VISIT REPORT - ALPHA ANTHRACITE



- A P P E ^ I X VOtUME 2 Poge 2,1

Report on Durnacol Site Visit

22-23 March 1994

1. GENERAL INFORMATION

Name of mine
Name of person (s) interviewed
Position of person (s) interviewed
Nearest town
Name of catchment
Monthly coal throughput (rom)
Monthly saleable product
Monthly discard production
Monthly slurry production
Main product and market
Current age of mine
Expected remaining life of mine
Type of mining carried out
Transport mode- mine to plant
Has the mine already produced
an EMPR

Durban Navigation Colliery
W Zietsman
Acting Head : Production
Dannhauser
Kalabas - Chelmsford Dam
274 000 tons
91 700 tons
157 600 tons
24 700 tons
Coking coal to Iscor
93 years
10 years
Underground (bord & pillar, longwall)
Conveyor

Yes

2. SITE VISIT PROGRAMME

2.1 Day 1 -22 March 1994

• Short discussion of project background and objectives with
Zietsman

• Detailed site visit with Mr Zietsman

2.2 Day 2 - 10 March 1994

• Complete site visits with Mr Zietsman
• Completion of questionnaire

Mr W

"STSK
SITE VISIT REPORT • DURBAN NAVIGATION COLLIERY (DURNACOLI



Paae 2.2

3. DISCUSSION OF THE MINE'S CURRENT WATER MANAGEMENT
AND TREATMENT PRACTICES.

3.1 DESCRIPTION OF WATER CIRCUITS

The mine operations can be divided into four different areas as follows:

• No 7 Plant and No 7 & 8 dump area;
• No 1 dump area;
• No 3 dump area; and
•• Underground workings.

Detailed plans of the different areas were made available and simplified
plans, showing the pH and conductivity sampling points are attached as
Figures 1 and 2. A schematic water balance is attached as Figure 3. Exploded
views of the site visit sampling strategy around No 1 and No 3 dumps are
shown in Figures 4 and 5.

The Eastern side of the mine, which is no longer actively mined, borders on the
town of Dannhauser. This eastern portion is drained by the Klipspruit. Details
of this eastern portion of the mine can be seen in Figures 1 and 4. The main
area of the mine is drained by the Kalabas river, which drains roughly from
south to north, as shown in Figure 2. The southern tributaries of the Kalabas,
with the exception of the south eastern tributary, can essentially be
considered as clean water. The south eastern tributary receives treated
sewage water from the No 3 sewage plant, and is also contaminated by
saline seepage from the No 3 dump. The portion of the Kaiabas river north of
the road from the No 3 plant through to the No 7 plant is polluted, and
receives drainage pumped up from underground, through No 4 and No 12
shafts. This northern portion of the Kalabas also receives overflow from the-No
7 dam. The most western tributary of the Kalabas, as shown on Figure 2 drains
into the No 4 dam. This water is clean and is used in the underground
operations. No 4 dam overflows and joins up with the northern portion of the
Kalabas river. The combined stream drains into the Chelmsford dam.

3.2 DESCRIPTION OF WATER TREATMENT/MANAGEMENT SYSTEMS

3.2.1 Sewage treatment systems

The mine operates two sewage treatment plants, being the No 3 and the No
5 sewage plants. The raw sewage is treated by primary screening and grit
removal, thereafter being fed into a Pasveer ditch. The treated effluent from
the Pasveer ditch is settled in two settling systems - the primary settlers and the
secondary settlers. Sludge from these settlers is recycled to the Pasveer ditch,
and excess sludge is disposed of. Clarified effluent from the secondary settler
is dosed with chlorine gas, in a chlorine contacter. The chlorinated, treated
sewage is then discharged to the Kalabas river. According to the mine
personnel, no problems are experienced with the sewage treatment systems.
The mine has also calculated that the cost of treating this sewage is 43c/m3.

SITE VISIT REPORT - DURBAN NAVIGATION COLLIERY (DLSRNACOL)



MANUAL ON MINE WATER TREATMENT AND MANAGEMENT PRACTICES - APPENDIX VOLUME 2
" " " " " « S £ 2 S — " - - - •B^B jgrgF-

_Page 2.3

Conductivity
27.3 mS/m

MAIN ROAD TO
DANNHAUSER

Conductivity
158 mS/m

Figure 4 : Sampling Programme Around No 1 Discard Dump

3.2.2 Potable water systems

The mine operates two potable water treatment plants, being the No 2 and
No 3 plants. The No 2 plant is the main potable water treatment plant, and
can receive its raw water from two alternative sources - either the No 1 dam,
or the Chetmsford dam. The raw water is pumped up into reservoirs, from
where it flows by gravity to a radial inflow clarifier. Flocculant is dosed into the
outflow from the raw water reservoir. Overflow from the radial inflow clarifier is
treated in three parallel upflow sand filters. The filtered water is dosed with
chlorine gas and pumped up to the potable reservoir from where it is
distributed to the village, hostels and plant. The backwash water from the
sand filters and the sludge removed from the clarifier is discharged to an
open pit, where a portion of the water will evaporate, and excess water
overflows into the veld.

SITE VISIT REPORT - DURBAN NAVIGATION COLLIESY (DURNACOL)



Q e 2 4 MANUAL ON MINE WATS* TREATMENT AND MANAGEMENT PRACTICES - APPENDIX VOLUME 2

SAMPLE
18
19
20
21
22
23
24
25
26
27
26
2?

COND.
28.1
47.0
62.8
265
134.4
94.7
110.8
73.2
61.0
86.3
99.7
657

Backwash and
sludge

Figure 5 : Sampling Programme Around No 3 Discard Dump

No 3 potable plant draws its water from the No 3 dam. The No 3 dam is
characterised as containing very turbid water, which can not be purified in
the same manner as the water at the No 2 potable plant. The raw water to
the No 3 potable plant is dosed with lime and alum, and then fed into a
horizontal flow clarifier. The clarified water is then treated in three parallel
upflow sand filters, with the filtered water being dosed with chlorine gas
before being pumped into a potable reservoir from where it is then pumped
to the end users. The backwash from the sand filters and the sludge from the
horizontal flow clarifier are discharged into a wetland adjacent to the No 3
potable plant.

SITE VISIT REPORT - DURBAN NAVIGATION COLLIERY (DURNACOLI



MANUM^W MINE WATg TBEATMENT AND MANAGEMENT PRACTICES • APPENDIX VOLUME 2
^

Poge 2.S

1

RAW SEWAGE

r

PRIMARY
SCREENING &

GRIT REMOVAL

SLUDGE TO No 3
DISCARD DUMP

PASVEER DITCH

(

GAS

CHLORINE
CONTACTOR

TO NE TRIBUTARY
OF KALABAS RIVER

Figure 6 : Sewage Water Plants

The No 2 potable plant has a design capacity of 120m3/ hour, while the No 3
plant has a design capacity of 45m3 / hour. According to the mine, the cost
of producing potable water is 37.5c /m3. No serious problems are
experienced at the potable water plants, although occasional problems are
experienced at the No 3 plant, due to the very high turbidity of the water from
No 3 dam. One of the associated problems with the potable water system is
the potable distribution system, which is estimated to be in excess of 70 years
old. Due to the age of this system, a number of problems are experienced
with pipe failures, and this system has a fairly high maintenance requirement.

3.2.3 Plant water circuits

The only operational beneficiation plant at Durnacol is the No 7 plant. This
plant obtains its raw water from a feed reservoir, which in turn receives water
from the No 7 dam, as well as make up water from underground which is
pumped up through the No 7 shaft. The No 7 plant discharges water through
three streams being :

• surface moisture associated with the washed product
• surface moisture associated with the coarse discard material
• slurry

The bulk of the water discharged from the plant is contained in the slurry,
which is discharged into slurry dams built within the new No 8 discard dump.
The decant from these slurry ponds is returned, together with runoff from the

SITE VISiT REPORT - DURBAN NAVIGATION COLLIERY (DURNACOL)



Page 2.4 MANUAL ON MINE WATER TREATMENT AND MANAGEMENT P^CJKES^APPENOIX VOLUME 2

No 7 plant area, to the No 7 dam from where it is then pumped back to the
reservoir feeding the No 7 plant.

No 1 DAM OR
CHEIMSFORO

POTABLE
RESERVOIR

FLOC

RADIAL
INFLOW
CLARIFIES

CI, GAS

( \ UPFLOW SAND
V J FIITFK

T "
BACKWASH

SLUDGE PIT
TO VELD

No 2 POTABLE PLANT

LIME

ALUM

HORIZONTAL
FLOW
CLAR1FIER

UPFLOW
SAND
FIITER5_ POTABLE

RESERVOIR

No 3 POTABLE PLANT

Figure 7 : Potable Water Plants

The No 7 dam overflows into the Kaiabas river and at the time of the site visit,
overflow was taking place. Due to problems, with siltation in the No 7 dam, it
is proposed, in future, to pass the decant from the slurry dams through silt
traps, before being allowed to overflow into the No 7 dam. These silt traps will
then remove the silt ahead of the No 7 dam and can be easily cleaned, with
the removed silt being deposited onto the No 8 discard dump.

3.2.4 Underground water circuits

The underground water circuits can be divided into two different systems. The
one system receives clean water from the No 4 dam on surface. Water is
pumped from the No 4 dam to header tanks close to the No 7 plant. These
header tanks supply water underground to 5 shaft and 7 shaft. This water is
very turbid and is filtered underground in a cartridge filter system, before
being supplied to the hydraulic props used underground.

The main water supply used underground for mining purposes and for dust
control receives ground water liberated by the mining activities. This
groundwater is collected and reticulated underground for mining and dust
control purposes, with the excess water being pumped up through 4 shaft, 7
shaft and 12 shaft. The water pumped up through 4 shaft and 12 shaft is
discharged into settling dams which can overflow into a V-notch into the

SITE VISIT REPORT - DURBAN NAVIGATION COLLIERY (DURNACOL)



MANUAL ON MINE WATER TREATMgjT j*>jD^NAGBygNTPRACTICB - APP^DJX VOIUME£^_^ _ _ "-—^j^— ~ ; J??f ^

Kalabas river. The water pumped up from No 7 shaft is discharged into the No
7 dam, from where it is then used in the No 7 beneficiation plant.

Potable water is also supplied underground at the shaft stations for drinking
purposes.

— *

( No 7

^

DAM

i

1 '

i

MAKE-UP FROM U/G
WATER PUMPED UP 7#

1
OVERFLOW

RESERVOIR

1
1 t ppnnucT

i PROPOSED i
' SILT TRAPS i
i i

No 7
BENEFICIATION

PLANT

•

DISCARD
•

1 SLURRY

DECANT FROM SLURRY SLURRY DAM
WITHIN No 8

DISCARD DUMP

Figure 8 : Plant Water Circuits

3.2.5 Water monitoring systems

The mine does not have any continuous water flow or quality measurement or
monitoring systems. The only flow measurement system in place is a V-notch,
on the outflow of the settling dams receiving water from 4 shaft and 12 shaft,
which is read on a weekly basis. Grab samples are taken at seven points on a
monthly basis for a quality analysis. These seven points are:

• Outflow from the No 2 potable water plant
• Outflow from the No 3 sewage treatment plant
• Outflow from the No 5 sewage treatment plant
• Outflow from the No 3 potable water plant
• Potable water as supplied in Dannhauser
• Discharge at the V-notch below the settling dams.
• Water pumped up from underground through No 4 shaft.

SITE VISIT REPORT - DURBAN NAVIGATION COLLiERV [DURNACOL]



Poge 18 MANUAL ON MINE WATER TREATMENT AND MANAGEMENT PRACTICES - APPENDIX VOLUME 2

No 4 DAM

o
HEADER TANKS

hfi

TO
KALABAS-
RIVER V-NOTCH

SETTUNG
DAMS

No 7 DAM

Pump to No 7 dam
when possible

GROUNDWATER
SEEPAGE

—

4#

CARTRIDGE
FILTERS

5# 7#

V V

I2#

MINING &
DUST CONTROL

TT
HYDRAULIC PROPS

WATER OUT
WITH ROM COAL

Figure 9 : Underground Water Circuits

SITE VISIT REPORT - DURBAN NAVIGATION COLLIERY (DUKNACOL)



MANUAL ON MINE WATER TREATMENT AND MANAGEMENT PRACTICES - APPENDIX VOLUME 2 Page 2.9

3.2.6 Water management structure

The water management structure is shown in Figure 10 below.

MINE
MANAGER

PLANT MANAGER

ACTING HEAD
PRODUCTION

FOREMAN SERVICES

OPERATORS

Figure 10 : Durnacol Water Management Structure

3.3 NOVEL OR UNIQUE WATER TREATMENT AND MANAGEMENT SYSTEMS

3.3.1 Brickworks

The No 1 discard dump is essentially burned out and consists largely of ash.
Although the ash has a lower pollution potential than fresh discard, the
conductivity readings taken in the wetland below the No 1 ash dump clearly
indicate that this dump is still contributing polluted effluent to the surface
water systems.

The pollution problem of the No 1 ash dump is being addressed in a fairly
novel manner. An independent contractor has set up an operation adjacent
to the ash dump to produce building bricks. The ash is removed from the
dump, is screened manually, is then mixed with water and cement and is
converted into building blocks. These building blocks are supplied to the
mine for construction purposes, and also to the local community for the
purpose of building houses. This is seen as a particularly useful and novel
approach to addressing the long term problems associated with a discard or
ash dump.

SITE VISIT REPORT - DURBAN NAVIGATION COLLIERY (DURNACOL)



2 10 MANUAL ON MINE WATER TREATMENT AND MANAGEMENT PRACTICES - APPENDIX VOLUME 2

3.4 POTENTIAL WATER TREATMENT/MANAGEMENT PROBLEMS AND NEEDS

As a result of the discussions and site visits, a number of issues were identified
where knowledge gaps still exist.

3.4.1 Management of diffuse pollution sources

Being an underground operation, Durnacol has relatively few sources of
diffuse pollution, in addition to the No 7 plant area, where a large amount of